
Stainless Movable Solar Cover Reel
Owner’s Manual

SR177-SS

Scan to register your 
product warranty



Warranty registration

Thank you for choosing GoPool ! Register your product today to activate your warranty and get 
quick, hassle-free support when you need it.

This equipment must be installed and serviced according to the information 
found in this manual. Improper installation can create hazards which could  
result in property damage, serious injury or death. Improper installation will void 
the warranty.

Use only GoPool genuine replacement parts.

Table of contents

Fittings in the bag..........................................................................................................................................1 

Assembly.........................................................................................................................................................2 

Structure & part.............................................................................................................................................7	

Scan to register your 
product warranty



1

Fittings in the bag

10x

1x

2x

2x

1x

6x 12x 6x
2x

2x

20x

2x

1x

1x



2

Assembly

Next

Within the widest cylinder, is one of the 
two narrow cylinders. The pre-drilled 
holes on the one ends of the narrow  
cylinders, should point towards the end 
racks.

1 2

3 4

5 6



3

Assembly

Next

 x3

 x3

7 8

9 10

11 12



4

Assembly

Next

 x3

 x3

13 14

15 16

17 18



5

Next

19 20

21 22

23 24

Assembly

+
Self-drilling 
screw

+
Self-drilling 
screw

+
Self-drilling 
screw

+
Self-drilling 
screw

Pre-drill  
hole 4,5



6

25 26

27

Assembly



7

Structure & parts

Ref. No. QuantityPart No. Description

1	 649417711	 Cover for axle	 1	  

2	 65244009000	 Gaske(ø36*ø20.5*2)	 1	  

3	 649417702	 Fix clip	 2	  

4	 649417771	 Stainless steel support assembly(with wheel side)	 1	  

5	 649417779	 Screw M5*25 and Nut M5	 1	  

6	 649417774	 Plastic adaptor with Aluminum axle(Dia.90mm,with wheel side)	 1	  

7	 94193	 Aluminum tube sets(Dia.90mm)	 1	  

8	 649417776	 Elastic assembly	 10	  

9	 65212015000	 Screw ST5.5*12	 14	  

10	 649417773	 Plastic adaptor with Aluminum axle	 6	  

11	 649417780	 Screw M5*65 and Nut M5	 1	  

12	 65212024107	 Screw ST4.2*38	 2	  

13	 649417772	 Stainless steel support assembly	 2	

14	 649417777	 Handle wheel	 2	

15	 649417710	 Wheel cover	 2	

16	 6524400800	 Gasket(ø22*ø13*1)	 2	  

17	 649417725	 Plastic wheel	 2	

18	 65243002000	 Split pins	 2	

19	 65318007000	 Wheel axle	 1	

20	 649417778	 Aluminum tube fixed assembly	 2	

Use only GoPool genuine replacement parts.



Need parts or accessories ? 

GoPool.com


